Nofifled Body Persdnliche Schutzausriistung

% ACR [ [

Report 51999
Iype Examinafion

Applicant Reference

Rosanbauer Infernational

Altlahgessllschaft Wr, Mag, Wisser
Faschinger Sfr, @0

Postfach 174

4060 Leonding

OSTERREICH

Application

Type examinotion according BN 469,

Test Maferial

"Fire-fighter- Jacket FIRE-MAY II*

Issuing ond Signafures

Number of pageas contained: 16 + 12 marked pages of annex.

The Jackef was rnarked with type examination no. 51999and sealed by the Testing Insfitute.
The somple ramucilns in the laboratarny,

Orginal Issus / Vienno 2007-03-04 7 Tr/KK20000944
Translatlon 2008-01-14

Notfied Body 0534,
Ing. Peter Tropp!

CHreactor,
Dlpl-Ing. Dr, Erich Zippel

.+ Dstenielchischas Textli-Forsehungsingtitot « Spengergasse 20 + A-1050 Wlen + Austrlo +

&+ Teisforr +43 1 544284540 « Fone +43 1 5442543-10 + Emall: offce@oet.at » Wby whanw, oeti ot «
+ Banlk Austic Credifanstalt Wien BLZ 12000 + Konto 23410378800 « JBAN AT 12000234 10378800 +
+ Swift; BKAUATWW » LID-Mummer; AT UT4358705 » DVR-Mummer: 0438693« ZWR-Zahl. BEYEELTAD +




Report 51998 + 2/

16

1 =) TR T PP TP P PO, 3
LI T U T T LT SO TP R TP ISP TP 3
IR T TaaTw =T Lok = L o P PP T P TR I IR RTTTTY 3
A W e ualhs (=L e (o770 i £ = Al - RO O PP PP 3
2 Yeriicallon of the documents and matercls submifted e e, 4
21 Baslc safety reqUIRSINIENTS i ier s s s e i1 s e e e b 4
G I R =T (Lo I 11 TP 5
DA LS U OITTICITIONY L rtrcoeieecerconse1mtanraas s 170011 191 001+ 102 e smmmme s nsrassmas e e e (R1 18 S2RsmRFaRER AR L LS ab s bns e e b m e B
24 Description of the final Te5F e e s e b
3 T (RS0 =R L= 0| L=1NN CaR Lt TT RN TR TR T TR T OO PP PP PO &
4 Tl [ Lol | a T T 111 [ PP 14
3] Ty SXamMINCTon - CISSSESTIENT e TR 15
3] TR TIEITIS 1\ vt tams tar i1 ves smt it i1+ e smpantu et e smbabst feesmiant e es smeaatanEradhmE s EE %1 PR TSRS RL A e sRE R n e e R R TR GRS 1 R TR a e TR 16
Enclosurs for the type examination existing of

Chonges shast 1 stede
Technical fla 4 siclas
Label daslan 1 slcla
User Information & shdles

B T r i LR P

T e e e = et




Report B1999 + 3/ 74

1 Order

i1 Chranology

Doite Rocaoad orcler
20056-09-05 20056-09-08 Type exarmincation according EN 469.

1.2 Sample Material

Mo, Recehed Gantity Desciotion
1 2006-10-31 2 Fre-fighter- Jocket FIRE-MAX I F-FHacket, 1 Fiece, Slze M
£17 Sarmples providedd by e custarmer. (2 Somple dreram by ST

1.3 Submitted documents

« Technlcal flle
¢ User Informatlion
+ Llabkel deslgn

Raport 27984 Cstarr. Textl- Forschungsinstiut
Raport 32984 COstarr, Textl- Forschungsinstitut
Report 33182 Ostarr. Textl- Forschungsinstitut
Report 37894 COistarr. Textl- Forschungsinstitut
Keport 38%20 Cisterr. Texdil- Forschungsinstitut
Report 42743 Cisterr. Textll- Forschungsinstitut
Repaort 44201 Osterr. Textll- Forschungsinstitut
Report 45095 Cstorr. Textll- Forschungsinstitut
Report 45284 Cisterr. Textll- Forschungsinstitut
Report 45410 Gsterr. Textil- Forschungsinstitut
Heport 45812 Csterr, Textil- Forschungslinstitut
Repart 51927 Oisterr, Textil- Forschungsinsfitut
Repant 53182 Owsterr. Textil- Forschungsinstitut
Report 53884 Cisterr. Texiil- Forschuingsinstitut
Report 54239 Oistermr. Texdil- Forschuingsimstitut
Report 54487 Qsterr, Texti- Forschungsinstitut

Oler-Tax-Zartlflkat 53730 Osterr, Textll- Forschungsinstifut
Unfersuchungsbedeht N 1045-7/97  Sachsisches Textl-Forschungsinstitui
Unfersuchurngsberehd dr, 796-1/96 Sdchstches Textl-Forsehungsinstitut
Prifarcht Z1.0.8197 1 Forschungsnstitut Hohenstaln
Priflaricht 04.0.9700 Forschungsinetitut Hohenstaln

Test report 2108,/05303 ierchondlse Testing Laboraforles
Test report 2103,/05306 mMerchandlse Testing Laboraforles
Test report 2103705307 Metchandlse Testing Laboratorles
Test report 30/02958 Fre Technalogy Services

Test report 307 /36287 Merchondlse Testing Loboratories

Test report 44046/7 [STC00 Fire Technology Services
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2 Verification of the documents and materials
submifted

2.1 Basic safely requirements

Pursuant to;  PPE scifety regulation Federal Law Grrzatte no. 59671994 and
PFE safety directive Bf686/EEC Inthe currentiy valld verslon.

The personal protective equiprmant submiltted
Fire-fighferJacket FIRE-MAX I

Is part of the protective clothing which - comblnad with the comespondlng frousers - fulfll the
requirerments of EN 462:2005.

To meet the standards of EN 469 this clofhing may only be wom In the mentioned
combination (ses user Information)

Prasent fire-fighterjacket hos been made woterproof, walsr vapour pormeably ond with
flxad thetmo Unlng.

Retro- retrorsfiactive siipes on fhe jocket increase the visibllity. The visibilty profection leval ls
defined cccording to EN 469, tern 6,14, att. B.1 and B.3.

The fire-fighter-jacket is produced In 267 slzes.

Ergonormics of fhe combined clathing is secured,
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2.2 Technical file

The producer deserlption for protective clofhling defines the matarlals used and the clothing
Industry, A size scheme with body sizes and recdy-made szes 5 Included. 25° slzas are
provicad.

Crailonal design is declared,

The follcwing stondards and guldslines were considered for the development of the PFE and
ihe fechnlcal description:

s PPE Diractive B9/&6RG/EEC
« EN 3402003 Frotective clothing. Generdl recuirements
«  EMN 46950005 Protective clothing for firefighters

as wall as the respective standards used for this purpose.

23 User information

The custornet Information for this profective Jacket includas the ndicatlon fo wear the arficles
of clothing only In comblination to mesf the reguirernants of EN 449,

The fire fighting profectlon asplred, the performance level according to BN A09:2005 and the
[Imits of cperaiion have been describbed.

Use of addiflonal clothing pors agalnst other rsks, pardcularly fire entry (EM 1488) hos been
described.

Caring and Clsaning os well 35 the related limits of operatlon have been spacifisd.

2.4 Description of the final test

Flral festing which is performed as receplion control ito the finlshed goods Inventary Is clted
I £35-HA.

In additlon and pusucant to § 14 PSASY forficle 11.A of the PPE directive) a monitoring
agresment I dlso slgned.




3 Performance requirements
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Compllance of the manufaciuring description with the test samples submitted:

Ready mads: The compllance with the manufocturer's descripfion and the requirements

pursuant o BN 4692006 wos testad by the test repart 51 997,

Racord regarding innocuoueness of PPE materials:

The complicnce with the regufremants pursuont to EN 340 Pkt 4.2 was sfudiad as parf of the
fype examinatlon and confirmed through submitted Oko-Tex Sfanclard 100 certlficates and

clocumantaion by the appliconts suppiists.
Propertlas of the materials according EN 469:2005

[Tost unlf  requlrements  results |
Meiss par square metra
COutar moterdal, dark blue o/me - 123
Cuter matarlal, red o/rn? - 220
Membrana /e - 142
Thermc inar g/frn? - 266
Lirited flame sprecig EM SO 15025 - A
Flarme application on the outslds of the assembly
with dark blue cuter matarial
Fame sprecicl to any sdge Mes o
Hole formatlon als] pls]
Molten or buming delbors [gls] a3
Afterflame time 5 %2 0
Afterglow spracding 5 rio gle
Flame applicatian on the outside of the assernbly
with rad outer mafarlal
Flama gpraad to any edas ate] no
Helg formotion ale! Mo
Maolfan or burning detoris ale] no
Arfarlome Hime 5 £3 0
Affarglow spreading 5 na Mo
Farme appllcation on the Inrermmost oyer
Flame spread to any edge na no
Hole formertion ro (s
Molten or buming debrls ro Fic
Afterflame fime 5 =2 ]
Afterglow spraading 5 no o
Flame appllcation on the seam
Flormes spracd to any edoe no (alw}
Hole farmaoilan no F1
Molfan or burning debris no ale]
Aftarflame time 5 =2 0
5 no gls]

Afterglow spreading
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| Test unif reguirements results |
Thermal protsctive Index (flarne) EN 367 Lawveal 2
assembly with dark blus outer matertal
HTl 24 8 =13 16,5
HTl 24 - HTI 12 5 =4 A7
assambly with red outer miaterlal
HTI 24 5 =13 17,0
HTl 24 - HTl 12 : s =4 4.0
Radiant heat flux EN 1SC 6942-B-40 W/m level 2
assernbly with dark blue oufer material
KHT)za g =180 18.5
[HHTl24 - GHT2 5 =40 4.7
assembly with red outer matericl
RHMz4 5 = 18,0 26,7
[MHTl24 - RHTh2 5 =40 4.0
Resldudl tonslls strength when exposed to radlant :
haat EM 130 &942-A-T0KW fr?
outer maoterdal dori bt
Langth direction M =450 1180
Wiclth diraciion M =450 1005
outer mafatlal red
Langth diraction M =450 1249
Wicth dirsctlon M = 450 267
Heat resistance 150 17493
outer materlal dark blue
melting. dilpping or, Ignite no no
shinklng length directlon % ) <05
Shrinking width directicn % ) =&
outer maferial red
melting, driipping ot ignlte no no
shiinking lengih directton % =h =10
shrinking width direcicn % =5 <1.0
Mermbrane
rmalting, dripping or, ignite (e Eala)
Shinldrg leingith direction % <5 -2.3
Shitinking wlichth dlirectton % “5 4,7
Tharra liner
raalting, cippng or, lanite ho ne
Shtinkingg fength diraction % =5 0.7
Shirlnking width diraction % =5 0,7
Tensile strengih EM [SO 13934-1
outer materlal dark blue
Length direction N =450 1146
Width direction M =480 1012
outer et red
Length direction Al =450 1250
Width ditection M =450 845
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| Tast unlt requirernents results |
Tear strength EM (SO 13937-2
outer mateticl cdank blug
Length directlon i =20 50
Width directon ¥ =25 52
outer matardal red
Length diractlon Y| =08 43
Width directlon M =25 5D
| Seam kreaking strength BN 150 13935-2
| outer material dark blue
Length direcfion i =235 370
Width direction M z22b 206
Surface wetting BN 24920
oftar woshing & cyclas 80°C
agtar miatartal dork blus MNote =4 4
outer mataralrad Mote =4 4
Cimensionol change EM 25 077 - 80°C)
ouier material darle blue
Length direction % 23 -2
Width direction % =3 -0,.7
outer moterial red
Lengih direction % =9 -1.7
Wiclth direction % 23 0.7
Wembrans
Length directlon % %3 +0,2
Wit cliractian % =43 +0.4
Therma linst
Length diraction % =3 +0.5
Width direclan % <3 0.5
Penetration by liquid cherntcals EN 1SO 6530
after washing & cycles 00
outer motenal dark Blue with membrans
40% NalH rapallency rate /penetration % z80 40 8.7 /0
36% HCI repallency rate fpenetration %1% =280/0 26,0/0
J0% H2504 repallency rate fpenetration %% =80/0 28,1/0
o-Aylen repaliency rate joenetration %% =al /o BO.9/0
outer matartal red with Membrane
405 MaDH repallency ratefpenatration %% =800 PR.2/0
35% HCI repellency rote fpenatietlon %% =80/0 27.1/0
305 H2SO4 repellency rate fpenetratlon %% =80 40 28, 2/0
o-rylen repellency rate fpenetfration X% =80/0 88,0/0
Waiter pensfratlon EN 20811
after washing 5 cycles 60°C Lovel 2 passed
MWambrone kPc 220 =20
Weambrang - Searn kPa =20 =20
Water vapour registancs EN 31092 Lewve| 2 passed
mctedal comizingtion
Rat mePo /W =30 24.5

-l
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Propertles of zp kestener according EN 469:2005

| Tosf unlt reculremeants results
Limited flome spread EN 150 15025 - A
Flearme spread fo any edge N Fic
Hale formation no no
hMaolten or burming detoris neo [§]#]
Aftarfiams firme 5 ) 0
Afterglow spraddlrg § na no
Ablg fo funcHon affar fast Vizr] a5
Heat resistonce SO 17493 af 180+ 5 °C
melting. dripping o, Ignite [gls] (pla]
Shrinking length directlon % =5 -3.4
Shrinking width direction % =5 LA
Able to funclion ofter test you W

Propertias of wiisllet according EN 46%9.:2005

| Test unft raguiramenits rasults
Limlted fiarme spraad EM 15O 15025 - A

Flare spread fo any edge (ale] no
Hole formation F1e ro
Molten or burning detrls 08! ro
Afterflame time 5 2 0
Afferglow spreading & (s no

Heat reslstancea |30 17493 af 180+ 5°C
malfing, dripplng o, Ignite no NG
Shidnking width diracton % =5 0.9

Froperiles of anli-wlcking bartler according EN 48%9:2005

| Tast unif requirements resulis

Lirmitad flame spraad EN 150 15025 - A,

Flarma spread ta any adge no no
Hole formaotton no no
Waolten or burnlng dabrls alw] no
Aftarflome fime 5 o2 1
Afterglow spreading 5 ro [§]m]
Heat resistance 150 17493 ot 18025 °C
melting, cipplng o, ignife no gl
Shtnking lenath diraction % =h 0.5
Shrlnddng width dirsction % =5h -1
Dimensicnal change 150 8077 - bxo07 T
Length direction % =3 =20
Width direction % <3 113




Properties of strengthening according EN 469:2005
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[Test grit  requiremenis reslts |
Lirnltad flamea spraad BN ISC 15025 - A
Flarne spread to any edge gl re
Hole formatlon M als]
Maolten or burning debrls als) alw]
Aftarfiame tima 5 =2 2.0
Affarglow spreading 5 ng Mo
Heat resktance 150 17493 ot 180 £ 5°C
melting, dripping o, Ignite 1 (ale]
Shrinklng length direction g =5 0.0
Shrinking widih direciion % =5 0.0
Peneiration by llaguld chomicals EN 150 6530
after washing 5 cyclas 80°C
AQ% NeaOH repallency rate fpesnetrotion Yol 70 =80/0 98,540
A6% HC tapollency rate foenefratian W% =80/0 02640
0% H2504 tepellency rate fpenetration Yaf% =80/0 97340
c-Xylern repallency rate fpenatration W% =80/0 2710
Clmenslanal change (BN 25 077 - 60°C)
Length diractlon % 23 -2.5
Width directlon % =3 -1.0
Prapetties of haok and loop fastener according EN 469:2005
[Test unlt requirements  results |
Limilted florne spread EN 150 15025 - &
Hook tape
Flame sipread o any edoe no no
Hole formailon nG no
Molfen or burning debris ne no
Afterflame time =2 20
Afterglow spreading § no no
Lirnited flome sprace EM 150 15025 - A
Loop fape
Flarmes spraad to any edge (o] yla]
Hola formeattlon (ale] als]
iolten or buming dslorls no no
Afterflams fims 5 =2 1.7
Affarglow spraading 5 no [§le]
Heat reslstance 150 17493 at 180 £ 5°C
Hook and loop Tape
melting, dipping o, lgnits no Mo
Shrinking length dirsction % =5 -4.5
Shrinking wichh diraciion % =5 -4,1
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Fropariles of the siiver retroreflective sfrips 3M 8935

[ Test unit  reculrsmerts results
Retroreflection
Meaw rmcitarl ol eloss 2 2
Affor abrolon cd{x'm? =100 40
Aftar flaxing cd/x'm? =100 539
Affor folding af cold termpearature cd/m? =100 584
Affar tamperature varlation /e = 100 549
after woshlng 80 cycles 60°C colflem? = 100 449
After dry cleoning 30 cycles ool fhem? = 100 a1
Iniluence of ralnfall ool m? = 100 431
Affer heat exposure (5O 174593 at 180°C el m? =100 Hdd
Lirmited flame spredd EN SO 15025 - A
Flarme spracd to dany adge no e
Holes forrmcflon no Mo
hotter or buning clstorls no ng
Afterame fime g =2 1
Afterglow spreading g na no
Heal reslstance 150 17493 arf 180 £ & °C
melting, dripping or, Ignite ale] no
Shrlnking length direction % £5 passed
Shrinklng widih direction i) =5h possed
Froperties of the yellow sirips with comblnad perdormance 3k 8947
[Test unft  requlrernents resulfs
iolour, new material fluorescent
Co-ordinate Xy vigllow posied
Lurmincnes factor B =070 085
Colaur affer Xenon ' fluocrescent
Co-ordinata xfy yellow [elwtliclel
Lmlnanes foctor 5] = (.70 0,78
Retroreflaction :
Mew moterlal cloiss combinad passed
Adfter abrasion i fletm? =30 72
Affer flexing ol =30 170
Affer folding at cold temperature ool me = 30 181
Affer famparaturs varfalion il =30 178
after waishing 20 cycles &0 cdfbaem® = a0 74
Aftar dry cleaning 28 cycles M md =10 169
Irflusncs of relrfall o/ =158 J2
Aftar haat exposura 150 17493 at 180°C co/lxme =100 163
Limlted flame spread EM 150 15025 - A
Flome spread to any edge no no
Hole formeafion no ne
Molter ar burning debris no e
Aftarflames timea 5 =2 ]
Aftarglow spredding 3 18] (s
Heaot reslstance 15O 17493 af 180+ 5 °C
maltlng, drlpplng or. Ignite no no
Shtlnking lenath dirsction % =5 passad
Shrirking widith directlon %, =5 passed
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Propertles of the yellow-silver- yellow retroreflective ship 3M 9587

| Test unlt requirements rosuits |
Yellow strips
Colour, new mafetlal fivorescent
Co-orclinate ¥y yallow passed
Lumincncs factor B =070 .15
Colour affer Xenon fluorescent
Co-ordinata ®y wellow poissed
Lurninanee foctor p =070 1.00
Sliver strip
Retroraflaction
Meaw materdal class 2 2
Afier abrosion cdflx i =100 54
Aftar flexing cd/lm? =100 525
After folding at cold termperarure cdfl«*m2 -~ =100 a2
After tamperature variation ' cdfdm? =100 529
affar woshing 80 cycles 8FC od et me? =100 A36
After dry cleaning 30 cycles cafxm? =100 . BOY
Influence of rainfall cdm? =100 KLod
After heat exposune 150 17493 af 180°C cd /I m? =100 348
Limited flame spread BN 50 15025 - A
Fame spread to any edge _ no ro
Hole formiction no ro
Malten or burning delxls no ne
Afterflame time 5 52 0
Afterglow spreading 5 no no
Heat raslstance 150 17493 of 180 2 5 °C
melting, dipplng or, ignlte no no
Shrinking length direction % =5 passed
Shirinklng width dirgction % =5 assed




Fropeiies of the yallow-sliver- yellow retroraflective sirlp M ?687
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Tast unlt  requirerments results |

Yellowy sfHips

Colour, rnew rmaterial flucrescent
Co-ordinats iy ye|low petssad
Lumirances factor P =070 1.14

Colour aftar Xenon lliorescant
Co-ordinate XAy yallow passad
Laminance focior p =070 0,95

Silver sfrip

Retroreflection
Mew matencl closs 2 2
After abrasion ok m? = 100 420
Affer flexing cdd = m? =100 Bib
After folding ot cold tempearaturs cdflbm? = 1000 D
Affer femperature variaflon cdflx*m? = 100 526
after weshing 50 oyelas 60°C caflm? =100 465
After diy cleaning 30 cyelas o m? =100 485
Influence of ralnfall cdfhem? =100 411
Aftar heot exposure (S0 17493 at 180°C caflx? =100 Hl14

Urnited flame spread EM [30 15025 - A
Flamea spread to any edge ale} no
Hole formotion als no
Molten or burming deboris ale} nc
Afterflams fime 5 =2 8]
Afterglow spreading 5 na no

Heott rasisteines 180 17493 at 180 £ 5 °C
melfing, dilpping o, Ignits [als rno
Shrinking length direction % =5 issac
Shrimdng widih directlon % =8 pissed
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4 Photo - documentation

Frant Insicls
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5 Type examination - assessment

On  the bosis of documents submifted and  the fype  exominaiion  carled
out this is to cerdify,

The new PPE
Fire-fightar- jacket HRE-MAX I

manufacturer by
Rosantbauar Infemofional A
A-080 Leonding, Pachingerstrabe 90
comesponds to the requirernents of tha directive 89/6846/EEC a5 curantly Tn forcea. The PPE
fulfils In comiblnation with an eaulvalent pair of profective trousers the radulraments of
Pratectivae clothing for fre-fighier
accarding to EN 4692005 (svel X2, X2, ¥2, 72,

The clothing assembly gz well fulfils the reqguirements for vislbllty according EN 46%:2005
Annsx B.1 und B.3.

The new FPE will be assigned to Category .




Raparl 51999 + 14714

é Remarks

Sample Material

The Type examination raport 5 valld for the previded type sampls In conjuncion with the provided fachnleal
documsantaiion and the test reports. The vialldity and appropratensss of the test repars for tha Used materials s the
sole respondlity of the applicant.

Withoart explich wiittten offer agiearnent tesing Is destructive and fhe sarmple meaterdal s fransfared 1o tha propearty
of O, which ks entiflad to frealy derids an storage and disposal, :

SxIality monagement and accreditafions

Al tasts and senvices oie pedormed wder o guality monagement system according to EM IS0 17025,

O s accredited by several argonisations for vaious tosts offered, It also 8 a Notfled Bady with the reglstrafion
rumiber 0534, The acoreditation by fhe Fedsral Minfstry 0s tesling loboratory wos repeated undar referance
PRIV402TT1-171272007 Ancddudl accredited fest procedures are maorked with the federal laboratery loge), the
accrditofion for festing and sunvallonce of Euflding products was ghven By the CIB (Qsteralchisches Insifut for
Bautechinik). Details ond oher accreditaions are givan af kegquest and con be found on www.oaf.ot

lssuicnoce

The vadld first lssue I dione In poper dnd hos dngle-hondad dgnatunes, For referenca purposss and flling on unslghed
electionle duplicafe can be delivered In paf format, Cuploctes arad trandafions wiil e momked accadingly on the
cover shaeat,

Copyright und Usage Notes

It 1z polnted out, that any alfergtions, emendinerds o faldfizations of reports nof quihonized by the lssuar of the report
witl be proseeuted o el and eimingl offences: s sspaciclly fo the appropidate requirements of ABGE, Uhie, WS
and erirmingl borer ond el respactive Intermafional aqulvalents.

Repors ans protectad Under intemotiongl copyight laws, Witten consant of the OT) 1s recuired for publcolions folse
In excerpt) ond referencea o tests for Pubitc relation purposss, Reports moy orly bes repToduced In full langgh.

End of Repor




